BARTLESVILLE, OKLAHOMA 74004 918 661-6600

PHILLIPS PETROLEUM COMPANY

HEALTH, ENVIRONMENT AND SAFETY

September 8, 1992

Andrew J. English, P.E.
New York State Department
of Environment Conservation
50 Wolf Road

Albany, New York 12233

Re: Remedial Design at the Shore Realty Site

Dear Mr. English;

As you are aware, we have selected Remediation Technologies, Inc. (ReTec) to provide support
for the remedial design phase of the selected remedy.

Enclosed is a copy of ReTec’s proposal for the remedial design, in which, is contained quite
a bit of information on ReTec’s overall qualifications and suitability for this effort. Since the date of
ReTec's proposal, Mr. John Smith has been replaced with Dr. Alonzo Lawrence, P.E. (registered in the
[...]
conditions) and, in some instances, nutrient availability.

Based on the available data on the permeability and chemical characteristics of the Shore
Realty Site, it would appear that volatile emissions could be reduced by at least 50% by
operating the vapor extraction system to maximize biodegradation and minimize volatilization.
This might allow the extraction unit to operate for shorter periods of time, or to only operate
a certain section of the system at any one time to minimize both capital and operating expense.

hydrogen peroxide. (Carbon dioxide would need to the removed from the air stream under this

scenario.)

PEN138\CH!.REV 1'13



1.4.5 Biofiltration

Bioventing, described above, involves transporting oxygen-rich air through contaminated
soil to enhance biodegradation of the organic constituents. Biofiltration involves transporting
extracted soil vapor contaminated with biodegradable organics through an engineered bed of soil
(enriched with nutrients and bulking agents). The contaminants sorb to the soil and are
degraded, reducing the concentration in the vapor by 90 to 95%, depending upon the design and
operating conditions.

Biofilters can be designed in various configurations, either in flat earthen beds or within
support structures. They generally include sampling ports and piping to allow for introduction
of water and/or nutrients during operation. Operating costs are typically very low. Based on
preliminary evaluation of this alternative at the Shore Realty site, it appears that a biofilter could
be constructed for $50,000 to $75,000 depending upon the volume and concentration of volatiles
expected and whether or not existing tanks were used for the process. RETEC proposes to
evaluate this option along with other vapor treatment alternatives.

1.4.6 Groundwater Treatment

Although the ROD specifies air stripping for groundwater treatment, to effectively
implement this solution it has been RETEC’s experience that a pretreatment step is an absolute
necessity. This pretreatment step must remove any free product (Non-Aqueous Phase Liquid -
NAPL) and suspended solids to prevent fouling of the air stripper. In addition, the dissolved
or reduced iron must be oxidized and removed to prevent plugging of the air stripper by iron
precipitate.

Furthermore, additional treatment may be required to remove other inorganic constituents
prior to reinjection for the in situ biological treatment system. This may be necessary to meet
NYSDEC groundwater standards. Specifically, the RI report found that arsenic, cadmium,
chromium, lead, and zinc concentrations were above the NYSDEC groundwater standards or
guidance values. It should be noted that RETEC will attempt to negotiate alternative
groundwater cleanup levels, and a variance may be granted based upon local background
concentrations of certain constituents.

RETEC proposes a system comprised of four basic unit processes: Product Recovery -
to accomplish total fluids pumping and phase separation; Pretreatment - to provide for iron and

PENI38NCHI.REV 1'14



mineral removal; Treatment - to provide for organic removal; and Offgas Abatement - to provide
appropriate treatment to permit discharge of the associated vapor phase. Specifically, the
treatment system will consist of the following five processes in-series:

e product recovery;

(2)  pH control and chemical oxidation of ferrous iron (Fe*?) using
potassium permanganate (KMnOQ,);

(3)  polymer-aided coagulation/flocculation/gravity settling (C-F-GS)
of the resulting iron hydroxide floc formed;

4) filtration of the pretreated groundwater; and

5) air stripping with appropriate offgas abatement prior to final
discharge.

After gross separation to recover free product, the groundwater will be treated primarily
for iron removal. Such treatment will involve potassium permanganate (KMnQO,) chemical
oxidation in conjunction with polymer-enhanced C-F-GS of the precipitated floc solids. Without
such a pretreatment process for iron removal, the soluble reduced ferrous iron (Fe*?) in the
groundwater will subsequently oxidize to ferric iron (Fe*?) and thus precipitate as Fe(OH), in
the air stripping treatment process resulting in a treatment system subject to high maintenance,
frequent upsets, high effluent suspended particulate and potential fouling of the process which
would interfere with its organic removal efficiency.

Also, pH adjustment may be required to remove other inorganic constituents. This may
be necessary to meet NYSDEC groundwater requirements prior to reinjection for the in situ
biological treatment system. For example, the RI report found that arsenic, cadmium,
chromium, iron, lead, and zinc concentrations were above the NYSDEC groundwater standards
or guidance values. The necessity for treatment of these additional constituents will depend upon
negotiations with the NYSDEC, as a variance may be defended based upon background
groundwater concentrations for the area. To define an effective groundwater treatment process,
RETEC recommends a focused bench-scale treatability program. The treatability test would
consist of jar testing to determine recommended chemical oxidant and polymer dosages for iron
removal as well as the optimum pH to treat the other inorganic constituents-of-interest.

PEN138N\CHI.REV 1'15



In terms of its capabilities, KMnO, is a proven chemical oxidant for both iron and
manganese removal and is used for treatment of municipal water supplies. For iron removal
from groundwater, it is RETEC’s experience that KMnO, is a better oxidant than hydrogen
peroxide (H,0,) for this particular application. This is based on the fact that residual H,0, in
the groundwater can cause plugging and foaming problems in tertiary treatment processes, such
as air stripping. Additionally, with H,0, as the oxidant, the oxidized and precipitated iron solids
tend to stay suspended in solution or float to the surface due to the water being supersaturated
with oxygen. With KMnOj, the resulting iron hydroxide precipitate forms a very stable sludge
with good settling properties especially when further enhanced with polymer coagulation-
flocculation.

Chemical oxidation of reduced iron and manganese using potassium permanganate will
follow Equations 1 and 2, respectively.

KMnO, + 3Fe’? + TH,0 = MnO,(s) + 3Fe(OH),(s) + 5H* + K* (D

2KMnO, + 3Mn*?* + 2H,0 = 5MnO,(s) + 4H" + 2K" @)

Stoichiometrically, Equation 1 gives a mg KMnO,:mg Fe mass dose ratio of 1:1 with the
result being precipitation of both Mn as MnO,(s) and Fe as Fe(OH),(s). Weber (1972) cites this
reaction as being rapid and independent of pH between a range of 6 to 10. Likewise, Equation
2 gives a mg KMnO,:mg Mn stoichiometric mass dose ratio of 2:1 with Mn precipitating as
MnO,(s). This reaction is very rapid above a pH of 7 and Mn concentrations in the ppm range.
It is also noteworthy that both reactions serve to generate acid. Thus, with the potential for
removal of other inorganics, and with Fe measured in the site groundwater at concentrations up
to 75 ppm, pH adjustment, via caustic addition, is also provided for. Such iron removal is
critical for efficient operation of the downstream treatment processes for organics removal as
shown in Figure 3.

Referring to Figure 3, precipitated iron hydroxide sludge produced will be gravity
thickened in a sludge thickening step and stored for off-site disposal. At a design flowrate of
approximately 60 gpm, it is estimated that approximately 200 gpd of 3-5 percent Fe(OH), sludge
will be generated. Therefore, the sludge thickening step is provided to permit for further gravity
thickening to occur, thereby reducing the amount of generated sludge to dispose. Disposal cost

PENI38T\CHI.REV 1'16



€

NVHOVIA MO1d SSHOOHd -1INdWN1vV3Id 1l HF1VM

34N
| |
WS0dsIa
| oL 390M7S |
| 1 |
| SlE _
m
| ONINIOIHL |
_ 390N7S _
yIv
| , |
| NOILIQQY H3WATOd * |
NOILVQIXO TVOINIHD » ST1IM WONAS
3VYVHOSIO AIREERE | yoLvavd3s T0MINOD Hd | HOLvHvd3S
¥ILVM G3LVINL H3ddILS IV = ) vanoiyv d | Aumavao [T avaowdy now [T B i
_ ININLY 3L _
o
| . 3
i g
| | :
ININ3LVEY
SV9440 _ _ \
| 1ol 3Sn3y w04
10n00Yd _ 1O Q3WIVIO3N
| |
| |
| | |
IN3NLV3¥L | ININLYI¥LINd | A¥IA0D3Y 1ONQOY¥d
| |




for this material is approximately $0.60 per pound plus freight. Any supernatant generated will
be reprocessed through the treatment system.

The KMnO, chemical feed system will consist of a combination solution mix and storage
tank, and a chemical metering pump. This system will enable the operator to prepare chemical
supplies needed for at least one week. The unit can be adjusted to accommodate different
feedrates and a wide range of dilutions. Polymer and caustic feed systems will be designed to
accommodate use of neat stock material.

After the KMnO, chemical oxidation step for iron removal, pH adjustment, and polymer
treatment, the groundwater will proceed through a gravity separation step accomplished within
an API style separator to remove both emulsified product and hydroxide sludge followed by a
subsequent filtration step prior to organic removal. Such a filtration step insures that suspended
solids generated by an upset or change in the groundwater characteristics during an unattended
period are kept to a minimum. The filter system will consist of two filter housings with
replaceable filter cartridges. Two filters will be piped to operate in parallel flow. Therefore,
uninterrupted process flow can be maintained while one filter is being serviced. It is impossible
at this time to estimate the frequency of cartridge change-out; therefore, upstream and
downstream pressure gauges will be provided to indicate headloss through the filter.

To confirm iron removal using potassium permanganate in actual site groundwater,
RETEC will conduct a "focused” treatability study. The test program will consist of a series
of jar tests to investigate various potassium permanganate dosage requirements in combination
with pH adjustment and various polymer dosage requirements. The treatability testing will
simulate the processes of KMnO, oxidation of ferrous iron, pH adjustment, polymer enhanced
coagulation/flocculation/gravity settling, and filtration. Inorganic constituents-of-interest levels
will be measured after gravity settling and subsequent filtration of the treated groundwater
through a filter to further reduce the total suspended solids concentration. The results of this
work will confirm the stoichiometric ratio range for potassium permanganate addition as well
as the flocculent dosage. This information will be used during the design phase in sizing full-
scale equipment.

1.4.7 Existing Infrastructure

Based upon discussions during the site visit, it is our understanding the decommissioning
and removal of the tanks, truck loading facility and associated piping is included in the remedial

PENI38T\CHI.REV 1‘18



design. This existing infrastructure may impact the project in two ways. First, one or two of
the smallest tanks may be useful for the surface treatment technologies. Specifically, one tank
could be used as a flow equalization tank. Additionally, a biofilter, if appropriate for the site,
could be constructed in one of the product storage tanks. On the other hand, the existing
infrastructure will hamper installation of the extraction systems on-site. Similarly, demolition
of the infrastructure will be hampered by remediation facilities.

During the Pre-Remedial Investigation, RETEC will undertake an inventory of the
existing infrastructure and attempt to locate all underground piping. Based upon this inventory,
any facilities which can be reused during the remediation will be identified and any salvage value
of the tanks will be determined. Decommissioning specifications can be prepared as the Pre-
Remedial Design Investigation is undertaken and an optimum sequencing study completed to
identify the appropriate time to undertake decommissioning and removal.

PENI38T\CH{|.REV 1'19



2.0 SCOPE OF WORK

2.1 PRE-REMEDIAL DESIGN INVESTIGATION WORK PLAN

The initial phase of the Remedial Design will be preparation of detailed project plans.
Specifically, the Pre-Remedial Investigation Work Plan and associated Project Operations Plans
will be prepared. The Work Plan will detail the field activities required to fill the data gaps,
treatability studies to evaluate process alternatives and engineering analyses to evaluate design
alternatives. Project Operations Plans will include a Sampling and Analysis Plan, a Quality
Assurance Plan, and a Health and Safety Plan. Upon approval of these plans by the
Participating Companies, these plans will be submitted to NYSDEC. The following sections
describe the technical scope associated with these plans and the activities necessary to complete
them.

2.1.1 Work Plan

Table 1 provides the outline for the Work Plan. The primary tasks are:

o Review of Available Information,
o Site Characterization Activities,

. Treatability Studies, and

. Conceptual Design.

The objective of the first task is to make best use of available information and limit the
extent of subsequent field investigation. The primary focus of the Site Characterization task is
to provide ex j\ d samples for Treatability Studies. The objective of
the Treatabili o s treatment process alternatives and provide detailed

assessment ¢ B \\uM \\ of full-scale operations. The last task includes
\
LL/

engineering _ revious activities to resolve outstanding issues and

develop a det W )< \& X - ull-scale remediation. Each task is discussed in detail
PR

below.

PEN1387\CH2.REV 2“ 1



TABLE 1

Table of Contents
Pre-Remedial Design Investigation Work Plan

[. Introduction
1.1 Site Description
1.2 Work Plan Organization
2. Background Data
2.1 Site History
2.2 Previous Investigations
23 Site Characterization
2.4 Constituents of Interest
2.5 Selected Remedy
3. Objectives
3.1 Site Remedial Objectives
32 Pre-Remedial Investigation Objectives
33 Applicable or Relevant and Appropriate Requirements
4. Site Characterization
4.1 Soil Gas Survey
4.2 Drilling and Sampling
43 Iron Precipitation Evaluation
4.4 Hydraulic Monitoring
4.5 Infrastructure Inveatory
5. Treatability Pilot Studics
5.1 Biodegradtion Pilot Study
52 Water Treatment Pilot Study
6. Conceptual Design
6.1 Vapor Extraction/Injection (Sparging)
6.2 Water Extraction/Reinjection
6.3 In-situ Biological Treatment
6.4 Water Treatment
6.5 Vapor Treatment
6.6 Infrastructure Decommisioning and Demolistion
7. Project Execution
7.1 Project Mangement
7.2 Schedule
7.3 Reporting
8. References
Appendicies
A Health and Safety Plan
B Sampling and Analysis Plan
C Quality Assurance Projec Plan

PENI38TCH2.REV 2'2



2.1.2 Data Review/Scoping

The initial step in preparing the Work Plan will be to undertake a detailed review of
available information, specifically, previous reports, including appendices, plant records, and
other documents in the administrative record. We have assumed copies of all documents listed
in the administrative record can be obtained by RETEC at no cost. Alternatively, we will
arrange for copies to be made at an additional cost to the project. After the data review is
completed, the facility history, physical setting, and existing site information will be
summarized.

A conceptual site model will be developed including the COI, their chemical properties
and the physical properties of the site. The model will be used to resolve which specific areas
need to be investigated further. In this way, exploration and sampling activities required to
provide samples and information for treatability studies or modeling activities will help resolve
any outstanding RI issues. Based upon the site background information and conceptual model,
site-specific details of the Site Characterization activities will be specified. We do not anticipate
the detailed investigation tasks presented in the Work Plan will be different or expanded from
the scope of work outlined below as much as we propose to refine exploration locations,
sampling intervals and analytical procedures.